
Environment and Natural Resources Journal 

Volume 23 

Issue 4
2025 

A Comprehensive Carbon Footprint Analysis and Emission Reduction 

in Wastewater Treatment Plants: A Case Study in Pattaya City 

Woraphot Phongphalee1, Apised Suwansaard2, and Maneerat Khemkhao1* 

1Rattanakosin College for Sustainable Energy and Environment, Rajamangala University of Technology Rattanakosin, Thailand 
2Faculty of Engineering, Rajamangala University of Technology Rattanakosin, Thailand 

ARTICLE INFO ABSTRACT 

Received: 16 Nov 2024 

Received in revised: 27 Mar 2025 

Accepted: 1 Apr 2025 
Published online: 16 May 2025 
DOI: 10.32526/ennrj/23/20240303 

This study analyzes the contributions of greenhouse gas (GHG) emissions in the 

wastewater treatment plants (WWTP) at Pattaya City to the areas of Naklua, 

Pattaya City, and Jomtien. This analysis was carried out 2021-2023 by visiting 

the sites, interviewing plant managers, filling out scientifically designed 

questionnaires and by processing the data obtained using computational methods 

developed by the Intergovernmental Panel on Climate Change. It was found that 

the total carbon footprint (CF) from both the Pattaya City and Jomtien WWTPs 

had the potential to contribute 5,610.61-6,020.18 tCO2eq/year and that carbon 

intensity ranged between 0.45-0.47 kg CO2eq/m3 in treated wastewater. The 

study found that the main sources of emissions were the wastewater collection 

system (34.47-44.61%), activated sludge process (43.02-45.74%), and electricity 

consumption (30.02-39.48%). Therefore, the study suggests three options for 

GHG reduction. Installing solar cells on the office building roof could generate 

156,780 kWh annually, resulting in a reduction of CO2 emissions by 108.70 

tCO2eq/year, and a savings of 35,658.52 USD. This is equivalent to a 2.38% 

reduction in the WWTP’s GHG emissions. Installing solar cells in the plant could 

also generate 823,680 kWh annually, leading to a reduction in GHG emissions of 

571.06 tCO2eq/year, or 12.50%, and a savings of 187,304.58 USD. Installing a 

WWTP at station PS12 with a capacity of 60,874.65 m3/day could also reduce 

the GHG footprint from the wastewater collection system by 1,219.44 

tCO2eq/year, or 36.41%, and result in a savings of 239,091.57 USD. To reach 

carbon neutrality and energy sustainability, the approaches for resource recovery, 

nutrient recycling, water reuse, and energy production on-site with combined heat 

and power (CHP) from biogas should be investigated in the future. 

Keywords: 

Carbon footprint/ Greenhouse gas/ 

GHG emission reduction/ Pattaya 

City/ Domestic wastewater/ 

Wastewater treatment plant  

* Corresponding author:

E-mail:

maneerat.khe@rmutr.ac.th

1. INTRODUCTION

As cities develop, the amount of municipal 

wastewater increases, necessitating the use of 

wastewater treatment plants to enhance water quality 

and reduce pollutants before discharging into water 

sources (Wang et al., 2022). The domestic wastewater 

system of Pattaya City has centralized wastewater 

treatment plants (WWTPs) that consist of the central 

combined sewer, pumping station, and central 

WWTP. There are two sites. The Pattaya City WWTP 

is located at Soi Nhong Yai and receives wastewater 

from the Pattaya and Naklua areas, and the Jomtien 

WWTP is located at Soi Wat Boon Kanjanaram and 

receives wastewater from the Jomtien area. The 

wastewater collection system consists of wastewater 

interceptors, wastewater delivery pipes, and pumping 

stations. There are 38 pumping stations located in the 

Pattaya and Naklua areas, 20 in the Jomtien area and 

also 15 water drainage pumping stations to prevent 

flooding.  In addition, the system contains 1 water 

retardation reservoir, water diversion buildings (2 in 

the Pattaya and Naklua areas and 8 in the Jomtien 

area), and 4 storm water gates. The sewage pump is an 

automatic system.  

Citation: Phongphalee W, Suwansaard A, Khemkhao M. A comprehensive carbon footprint analysis and emission reduction in wastewater treatment 
plants: A case study in Pattaya City. Environ. Nat. Resour. J. 2025;23(4):289-298   (https://doi.org/10.32526/ennrj/23/20240303) 

289



Phongphalee W et al. / Environment and Natural Resources Journal 2025; 23(4): 289-298

Most municipalities implement wastewater 

treatment plants to reduce harmful wastewater 

discharge into receiving water bodies (Enger et al., 

2000). However, there are many potential sources of 

greenhouse gas (GHGs) emission from WWTPs 

during treatment. GHG can be released from WWTPs 

either directly or indirectly. The direct GHG emissions 

occur during wastewater and sludge treatment 

processes (IPCC, 2007), while the indirect GHG 

emissions occur from the consumption of energy, fuel, 

and chemicals required for wastewater treatment 

(Fitzsimons et al., 2016). WWTPs have been reported 

to be one of the largest minor GHG generators of 

carbon dioxide (CO₂), methane (CH₄), and nitrous 

oxide (N₂O)  (Corominas et al., 2012; Yerushalmi et 

al., 2013; Kyung et al., 2015). These GHGs all 

contribute to global warming. As stated by Myhre et 

al. (2013), the global warming potentials (GWP) of 

CO₂, CH₄, and N₂O account for 1, 34, and 298, 

respectively, over a 100-year period. 

The carbon footprint (CF) is now seen as a way 

to measure sustainability in the wastewater sector and 

to measure how WWTPs affect climate change overall 

(Delre et al., 2019). As a result, reducing the CF has 

become one of the main topics of discussion in 

methods of improving WWTP performance 

(Ødegaard, 2016; Xu et al., 2017).  All relevant forms 

of energy demand, i.e., electricity, heat, chemicals, 

fossil fuels, and transport, as well as GHG emissions 

of CO₂, CH₄, and N₂O, are now commonly accounted 

for in the CF assessment (Maktabifard et al., 2018). 

It has been estimated recently that the GHG 

emissions of the waste sector in Thailand account for 

3.74-4.73% of the total GHG emissions in Thailand 

(Ministry of Natural Resources and Environment, 

2021). This sector is therefore one of the targets for 

reducing emissions in Thailand. In addition, GHG 

emissions from wastewater treatment and discharge 

accounted for 45.71% from the waste sector. Because 

of possible strict regulation by international climate 

change prevention protocols in the future, WWTPs 

could soon face the challenge of reducing their GHG 

emissions and maintaining the required quality of 

treated wastewater (Shahabadi et al., 2009). Therefore, 

it is necessary to accurately estimate the carbon 

footprint or GHG emissions from wastewater 

treatment plants in Thailand.  

In a previous study by Phoolsap (2020), 4 

WWTPs managed by the wastewater management 

authority in Chonburi province were assessed for 

GHG emissions. However, although Pattaya City is 

located in Chonburi province, there have been no 

studies done before on GHG emissions from Pattaya 

City.  Therefore, the main aim of this study is to assess 

GHG emissions from WWTPs located in Pattaya City 

and to propose possible methods of reducing these 

emissions. 

2. METHODOLOGY

2.1 Define study site, organizational boundaries,

the scope of operations, and data collection

In this paper, the study site of the GHG 

emissions related to wastewater treatment were 

Pattaya City and Jomtien WWTPs. Pattaya City and 

Jomtien WWTPs span 0.128 and 0.021 km2, 

respectively, with treatment capacities of 65,000 and 

43,000 m3/day, respectively. 

There are three scopes for assessment of GHG 

emissions.  The first scope is the direct GHG emissions, 

including stationary and mobile combustion, the 

wastewater treatment process including wastewater 

inflow rate (m³/day), the influent and treated effluent 

concentrations of biochemical oxygen demand 

(BOD), chemical oxygen demand (COD), and total 

Kjeldahl nitrogen (TKN), and fugitive emission. The 

second scope are indirect GHG emissions from 

electricity usage. The third scope are other indirect 

GHG emissions including from chemicals, tap water, 

lubricants, etc. The boundaries and scopes for the 

Pattaya City and Jomtien WWTPs are shown in 

Figure 1. 

The data included in this study was based on the 

daily operation reports of Pattaya City WWTPs and also 

on the annual operating data for the year 2021-2023 

that was collected by visiting the plants, interviewing 

plant managers, filling out scientifically designed 

questionnaires using field data and by processing the 

data using computational methods developed by the 

Intergovernmental Panel on Climate Change. 

2.2 Overall configuration of WTTPs 

The studied WWTPs consisted of preliminary, 

primary, secondary, tertiary, sludge treatments, and 

wastewater treatment pools that were used to treat 

wastewater before discharging the treated water into 

the receiving water body (Figure 2). As shown in 

Figure 2, the wastewater entered into an inclined 

screw-type vortex grit chamber which removes sand 

from the incoming wastewater. After that, the 

wastewater is passed through a rotary drum screen. In 

the second step, an activated sludge (AS) system 

removes organic matter from the wastewater. This AS 

290



Phongphalee W et al. / Environment and Natural Resources Journal 2025; 23(4): 289-298

system consists of two main parts: the aeration tank 

and the sedimentation tank. The Pattaya City WWTP 

has a conventional AS, while the Jomtien WWTP has 

step feed biological nitrogen removal (BNR). In the 

fourth step, the Jomtien WWTP treated its wastewater 

with sodium hypochlorite in a chlorine contact tank 

and then collected it in an effluent pond before 

discharging it into the receiving water body. On the 

other hand, the Pattaya City WWTP-treated 

wastewater underwent filtration using a moving bed 

sand filter, followed by UV and chlorine disinfection. 

The treated water from both plants was also used for 

watering trees, lawns, and washing floors both inside 

and outside WWTP. The solids and extra sludge from 

the clarifier tank were then transferred into the storage 

tank and a cationic polymer was added for 

flocculation, and a gravity belt thickener was used to 

remove water from the sludge. 

Figure 1. The boundaries and scopes for GHG emission from WWTP 

Figure 2. Overall wastewater treatment plant layout 

2.3 GHG emission assessment from WWTPs 

The GHG emissions of domestic Pattaya City 

WWTPs were analyzed according to the criteria 

“Guidelines for assessing an organization's carbon 

footprint” by the Thailand Greenhouse Gas 

Management Organization (TGO, 2015) with a level 

of limited assurance and a level of materiality of 5% 

(Threshold). The IPCC Vol. 2 for Scope 1 (April 1, 

2022), the Thai National LCI Database for Scope 2 

(July 2021), and the industry group for Scope 3 

291



Phongphalee W et al. / Environment and Natural Resources Journal 2025; 23(4): 289-298

(January 1, 2023) were used to provide the emission 

factor (EF) for the evaluation of GHG emission 

(Table S1). In this study, the GHG footprint from the 

wastewater treatment plant was calculated in 

Equation (1). 

GHGi = ADi × EFi  (1) 

Where; GHGi refers to the GHG emission from 

activity i (kgCO2eq or tCO2eq), ADi refers to activity 

data i (kg, m3, kWh) and EFi refers to emission factor 

of activity i (kgCO2eq/unit). 

The calculation of the corresponding CO2eq 

uses the global warming potential (GWP) of 29.8 kg 

CO2eq/kg CH4 (fossil origin), 27.2 kg CO2eq/kg CH4 

(non-fossil origin), and 273 kg CO2eq/kg N2O, based 

on a time period of 100 years (IPCC Sixth Assessment 

(AR6), 2024). 

3. RESULTS AND DISCUSSION

3.1 Influent wastewater and properties of

wastewater

Figure 3 shows the influent loading of incoming 

wastewater and its properties before and after 

treatment. The flow rate of wastewater from Pattaya 

City WWTP in 2021 increased from 47,083.43 m3/day 

up to 57,171.44 m3/day in 2022 but slightly increased 

to 58,757.04 m3/day in 2023 (Figure 3(a)). The 

increase in population in Pattaya and Naklua was due 

to fast-growing tourism and hospitality after COVID-

19. In contrast, the flow rate of Jomtien WWTP

remained relatively constant between 2021 and 2023,

ranging from 15,169.19 to 15,561.73 m3/day. In both

regions, these WWTPs were not overloaded since

Pattaya City WWTP had a wastewater treatment 

capacity of 65,000 m3/day, while Jomtien WWTP had 

a capacity of 45,000 m3/day. 

Treated wastewater from both sites has been 

tested and meets Thai national effluent quality criteria 

for discharge to the receiving water body (Figures 

3(b)-3(c)). The removal efficiencies of COD and BOD 

from Pattaya City WWTP were 65.96±13.28% and 

82.62±8.96%, respectively, whereas those from 

Jomtien WWTP were lower, at 54.78±17.58% and 

60.23±16.61%, respectively. However, the TKN 

removal efficiency from Jomtien WWTP was 

89.19±4.98%, slightly higher than that from Pattaya 

City WWTP, which was 81.92±9.56%. This is 

attributed to Jomtien WWTP's use of step feed BNR. 

In addition, the treated effluent was used as water 

reuse, which can produce 4,800 m3/day, whereas the 

treated effluent from the Pattaya City WWTP after 

disinfection was discharged to Naklua Canal.  

Nevertheless, these treated effluents are not 

proper for reuse in human or food contact applications 

(Kanchanapiya and Tantisattayakul, 2022). This is 

because new groups of emerging pollutants, such as 

per- and polyfluoroalkyl substances (PFAS), 

persistent organic pollutants (POPs), antibiotics, and 

pharmaceutical residues (Kunacheva et al., 2011; 

Schultz et al., 2006; Wang et al., 2022), were not 

included in the Thai national effluent quality. These 

pollutants may affect human health and the 

environment (Kanchanapiya and Tantisattayakul, 

2022). In the future, freshwater sources could be in 

short supply in many areas and therefore these 

contaminants should be removed if the water is to be 

reused as a source of drinking water. 

Figure 3. Wastewater loading and the properties of wastewater before and after treatment 

0

500,000

1,000,000

1,500,000

2,000,000

2,500,000

Ja
n

 2
1

F
eb

 2
1

M
ar

 2
1

A
p

r 
2

1

M
ay

 2
1

Ju
n

 2
1

Ju
l 

2
1

A
u

g
 2

1

S
ep

 2
1

O
ct

 2
1

N
o

v
 2

1

D
ec

 2
1

Ja
n

 2
2

F
eb

 2
2

M
ar

 2
2

A
p

r 
2

2

M
ay

 2
2

Ju
n

 2
2

Ju
l 

2
2

A
u

g
 2

2

S
ep

 2
2

O
ct

 2
2

N
o

v
 2

2

D
ec

 2
2

Ja
n

 2
3

F
eb

 2
3

M
ar

 2
3

A
p
r 

2
3

M
ay

 2
3

Ju
n

 2
3

Ju
l 

2
3

A
u

g
 2

3

S
ep

 2
3

O
ct

 2
3

N
o

v
 2

3

D
ec

 2
3

In
fl

u
en

t 
(m

³)

Time (month, year)

Pattaya City

Jomtien

(a) 

292

https://ph02.tci-thaijo.org/index.php/ennrj/article/view/256731/172154


Phongphalee W et al. / Environment and Natural Resources Journal 2025; 23(4): 289-298

Figure 3. Wastewater loading and the properties of wastewater before and after treatment (cont.) 

3.2 GHG footprint and carbon intensity from 

WWTP 

3.2.1 GHG footprint from WWTP 

Figure 4 shows the GHG emissions from the 

wastewater collection system and treatment plant. It 

was observed that the GHG footprint from Pattaya 

City WWTP was higher than that from Jomtien 

WWTP for all activities due to the higher volume of 

incoming wastewater. 

The GHG emission from Pattaya City WWTP 

was 4,568.45168.08 tCO2eq/year, with scopes 1, 2, 

and 3 accounting for 55.44%, 44.18%, and 0.38%, 

respectively. The highest GHG emission of scope 1 

was due to GHG release from the wastewater 

treatment process by microorganisms.  A high volume 

of wastewater releases more GHG. The GHG footprint 

from Pattaya City WWTP was 4.22 times higher than 

that from Jomtien WWTP due to higher influent 

wastewater flow rate. This contributes to high energy 

consumption for the wastewater collection system and 

the aeration process, as well as for high GHG 